


Rapid City Water Reclamation Facility 1 Evaluation Phase Report 
Tricking Filter and Effluent Solids Reduction  August 2013 
Improvements Project 

1. Executive Summary 

1.1. Introduction 

The City of Rapid City (City) Water Reclamation Facility (WRF) is located 5 miles east of the 
City in Pennington County, South Dakota.  The WRF uses both a fixed film system (North Plant) 
and an activated sludge system (South Plant) that operate in parallel to treat wastewater from the 
facility’s service area.  The plants have a combined peak hydraulic capacity of 40.0 million 
gallons per day (MGD).   

The fixed film system includes trickling filters and rotating biological contactors.  The WRF has 
[...]
• Above-grade masonry building to house the pumps, discharge piping, valves, 
hoisting equipment and electrical controls. 

• Four vertical turbine solids handling pumps with Variable Frequency Drives 
(VFDs). 

• A new recirculation metering and valve structure for improved control of recycle 
flows. 

• Two new Trickling filter influent metering structures. 

• Associated junction boxes and piping to reroute flows from the primary clarifiers to 
the new pump station. 

• Construction dewatering, excavation shoring, piling-type foundation system, 
grading, and miscellaneous site work. 

1.3. Trickling Filters Evaluation 

The Rapid City WRF has two trickling filters, referred to as the East and West Trickling Filters.  
The trickling filters are 200 feet in diameter and contain rock media that varies in depth from 6 to 
7 feet.  The trickling filters at the WRF function primarily to remove Carbonaceous Biochemical 
Oxygen Demand (CBOD) from the wastewater. 

The primary Trickling Filters assessment findings from the on-site inspection are as follows:  

• The trickling filter concrete structure appeared to be in good condition,  

• There is some repairable concrete corrosion at the connection plates.   

• The aluminum domes are also in good condition with no recommended repairs needed.   



Rapid City Water Reclamation Facility 4 Evaluation Phase Report 
Tricking Filter and Effluent Solids Reduction  August 2013 
Improvements Project 

• The rotary distributor mechanisms, located inside the trickling filters, which are used to 
disperse wastewater evenly across the rock media, have been well maintained and appear 
to be in good structural condition require the following repairs: 
o The guy wire support ties and hold down straps for the rotary distributors need to be 

replaced.   
o The East Trickling Filter rotary distributor bearing needs to be replaced.  

The rotary distributors have been working well and have several years of service life remaining, 
with some maintenance and repairs needed.  However, because the rotary distributors are 
hydraulically driven, control of the rotational speed is limited.  Therefore, optimal dosing rates 
are achieved by pumping at a constant high flow rate where recycle ratios are higher than what 
would be required if the speed of the rotary distributors could be slowed down. 

Three alternatives were evaluated to determine the best solution for improvements to the trickling 
filters, and primarily the rotary distributors.  The alternatives are as follows: 

• TF Alternative No. 1 - Optimization and reuse of the existing rotary distributors 

• TF Alternative No. 2 - Replace the existing rotary distributors with motorized distributors 

• TF Alternative No. 3 - Replace the existing rotary distributors with pneumatic 
distributors 

For TF Alternative No. 2 the existing rotary distributors would be completely removed and 
replaced.  However, for TF Alternative No. 3, the existing center columns would be reused and 
the distributor arms would be removed and replaced. 
 
These three alternatives were evaluated based on both economic and noneconomic parameters 
similar to the Trickling Filter Pump Station Alternatives.  The results of the evaluation are shown 
in Table ES2 below. 
   

Table ES2. Evaluation Matrix for the Trickling Filter Improvements Alternatives 

Rating 
Weighting 

Factor 

Rating 
Category 

TF Alt. No. 1 TF Alt. No. 2 TF Alt. No. 3 

Rating 
Weighted 

Rating 
Rating 

Weighted 
Rating 

Rating Weighted 
Rating 

12 Capital Cost 5 60 2 24 3 36 

30 Life Cycle Cost 5 150 2 60 3 90 

23 Reliability 3 69 4 92 5 115 

6 Flexibility 2 12 5 30 5 30 

23 Maintainability 3 69 5 115 5 115 

6 Constructability 5 30 2 12 4 24 

100 Total  390  333  410 

 
Alternative No. 3, which is replacement with pneumatic rotary distributors, has the highest 
overall score and is recommended for the trickling filter improvements.  The total estimated 
project cost for TF Alternative No. 3 is $1,020,000. 
 



Rapid City Water Reclamation Facility 5 Evaluation Phase Report 
Tricking Filter and Effluent Solids Reduction  August 2013 
Improvements Project 

The recommended improvements include the following: 
 

• Removal of the existing rotary distributor arms. 

• Retrofit the existing center column for attachment of the new distributor arms. 

• New rotary distributor arms with forward and reversing nozzles that have internal 
pneumatically operated gates. 

• Compressor, air piping, valves, and air control panel for control of pneumatically 
operated gates. 

• Programmable Logic Controller (PLC) for automatic adjustment to maintain 
optimal dosing rates as well as periodic flushing dosing rates. 

• Concrete patching where required. 

• Replacement of the bearing at the East Trickling Filter. 

• Supplemental air is not required to meet current permit. 
 
The benefits of changing the type of rotary distributor are: 
 

• Provides for operator control to optimize wetting rates. 

• Eliminates sloughing that impacts treatment performance 

• Helps to control snail populations 

• Reduces pumping rate resulting in $40,000 to $50,000 savings in annual power costs 

• Provides greater process treatment consistency and reliability 

1.4. Snail Control Alternatives Evaluation 

The Rapid City facility has been challenged by the growth of snails and subsequent sloughing of 
snail shells from the trickling filters.  Studies indicate that snails do not affect the BOD removal 
efficiency in conventional trickling filters.  However, snail infestation has been shown to affect 
the performance of nitrifying trickling filters.  Because the trickling filters at the Rapid City WRF 
serve primarily to remove BOD, the snail problem is not believed to be affecting the BOD 
removal efficiency of the trickling filters.  Nevertheless, the snails do cause operational problems 
downstream of the trickling filters, including the accumulation of snail shells in the Trickling 
Filter Pump Station, wear on the pump impellers due to the abrasiveness of the snail shells, and 
deposits of snail shells in the secondary clarifiers.  Snails that are deposited in the secondary 
clarifier are removed with solids, sent back to the Headworks of the plant and then removed in the 
grit removal system. 

Several methods have been used for the control of snails at other wastewater treatment facilities.  
However, the most effective alternatives to prevent snail growth or to provide removal of the 
shells from the flow stream would be treatment with high strength ammonia or construction of a 
grit removal system on the trickling filter effluent pipe.  High strength ammonia treatment would 
require the ability to isolate each trickling filter for 10 to 16 hours once each month, while the 
trickling filter is being dosed with a high strength ammonia solution and then flushed. 

A grit removal system would need to be sized for 36 to 40 MGD.  Grit pumps could then be used 
to remove the snails for pumping to a new grit cyclone and classifier system. Grit removal for a 
36 MGD facility would require a capital investment of $2.5 to $3 million.  Additionally, grit 
removal systems are labor intensive.  Therefore, this method for grit removal is not practical for 
this facility. 



Rapid City Water Reclamation Facility 6 Evaluation Phase Report 
Tricking Filter and Effluent Solids Reduction  August 2013 
Improvements Project 

Since the plant does not have the multiplicity required to isolate the trickling filters from 
treatment, providing trickling filter pumps that are more durable and resistant to the abrasiveness 
of the snails, is the chosen method for the Rapid City WRF.  No specific new constructed 
facilities are recommended for snail control. 

1.5. Algae Control Alternatives Evaluation 

Algae growth has been an ongoing problem at the WRF that is believed to be a contributor to the 
limited success of the UV disinfection system.  Algae growth is common in the open tanks where 
there is nutrients (phosphorous and nitrogen) and sunlight to support growth.  At the WRF, algae 
primarily occurs in the final clarifiers and the previous chlorine contract basin.  Algae grow on 
the weirs, launders, channels, walls and baffles in these tanks.  Algae causes blinding of the UV 
disinfection bulb protection plate, which then requires frequent cleaning.  Algae also contribute to 
high effluent solids being discharged from the WRF. 

Several alternatives were evaluated for control of algae growth and included: 

• Eliminating unused channels – fill and cap the three unused passes of the old chlorine 
contact basin. 

• Light blocking methods 
o Covers on the effluent launders and weirs of the final clarifiers 
o Basin covers over the final clarifiers, effluent channels and chlorine contact basin 
o Channel covers 

• Ultrasonic algae control – use sound waves to disrupt algae growth 

• Cleaning alternatives  
o Physical cleaning with scrub brushes 
o Automated brush systems 
o Weir washers 

• Chemical addition or microorganism addition  
o Chemical addition – Chlorine products or copper sulfate 
o Microorganism addition – Bioaugmentation products/additives 

 
The recommended alternative for control of algae at the Rapid City WRF is to cover the 
weirs, launders, and the effluent channel of the clarifiers (clariflocculators and tertiary 
clarifiers), modify the flow path of the old chlorine contact basin, and cover the remaining 
portion of the influent channel to the UV disinfection system. 
 
A summary of the total project costs for the recommended algae control alternative is shown in 
Table ES3. 

 
Table ES3.  Recommended Algae Control Alternative 

No. Item Extended Costs 

1 FRP Weir Covers on the Clariflocculators $90,000 

2 
Flat Panel Aluminum Covers on the weirs, launders, and 
effluent channel of the Tertiary Clarifiers 

$115,000 

3 
Modify flow path and cover the influent channel of the UV 
Channels  & Old Chlorine Contact Chamber 

$103,000 

   

 
Undeveloped Design Detail & Contingencies (25%) $77,000 



Rapid City Water Reclamation Facility 7 Evaluation Phase Report 
Tricking Filter and Effluent Solids Reduction  August 2013 
Improvements Project 

   

 
Total Estimated Construction Cost $385,000 

   
 

Planning, Design, and Construction Engineering (18%) $69,000 

 
Construction Materials Testing (1.5%) $6,000 

 
Legal, Administrative, Bonds, and Financial (4%) $15,000 

   
 

OPINION OF PROBABLE TOTAL PROJECT COST $475,000 

1.6. Effluent Solids Removal 

Another means of reducing the negative impacts the algae and solids have on the UV disinfection 
process would be through the addition of a solids removal process. This could be implemented to 
reduce algae concentrations as well as other suspended solids in the effluent prior to UV 
disinfection. This process can be used alone or in combination with algae growth reduction 
measures. The following technologies were evaluated for this purpose and are discussed below: 

• Conventional filters 

• Compressible media filters 

• Disk filters 

• Dissolved air flotation (DAF) 

• Strainers 

Most of these processes would require pumping all of the filtered flow either ahead of or after 
filtration due to the hydraulic limitations of the current WRF process layout, imparting a 
significant cost on both the initial capital cost and ongoing operation and maintenance costs. 

The evaluated processes would improve the effluent quality, reducing the algae and suspended 
solids very well before reaching the UV disinfection system and would increase the UV system 
effectiveness. The increased efficiency has not been estimated and would need to be field or lab 
verified by checking UV disinfected samples of filtered and unfiltered effluent. These processes 
are considered to be cost prohibitive unless future permit revisions drive the need to incorporate 
filtration. The capital costs for the processes evaluated ranged from approximately $6 million to 
over $13 million alone. In addition, providing filtration alone would not remove the algae 
problems on the launders, weirs, channels, and basins; and cleaning or covering the launders, 
weirs, channels, and basins would still be recommended.  For these reasons filtration or other 
effluent solids removal processes are not recommended for improving disinfection alone. 

1.7. Disinfection and Post Aeration System Process Evaluation 

1.7.1. Disinfection 

Disinfection of wastewater effluent is conducted to reduce or eliminate the pathogenic, disease 
causing, organisms present in domestic wastewater to levels regulated in the discharge permit. 
The WRF had historically used chlorine as the chemical disinfectant without significant coliform 
compliance issues and then dechlorinated with sulfur dioxide to meet effluent chlorine limits. The 
plant changed disinfection processes to ultraviolet (UV) disinfection in 2003 to eliminate the 
handling of hazardous chemicals. The conversion to UV disinfection eliminated the need to 
maintain a risk management plan which also required significant effort. With the UV disinfection 



Rapid City Water Reclamation Facility 8 Evaluation Phase Report 
Tricking Filter and Effluent Solids Reduction  August 2013 
Improvements Project 

process, ultraviolet radiation is generated via mercury vapor lamps located in the wastewater 
effluent, disrupting the ability of the coli forms to reproduce.  

Since its installation, the UV system has not provided the level of pathogen deactivation desired, 
requiring about twice the anticipated UV dose to achieve adequate disinfection. 

The type of wastewater treatment process can have a significant impact on the effectiveness of a 
UV reactor. Trickling filter plants have a history of being difficult to disinfect with UV due to 
color that is imparted to the wastewater in that process and also particle related; not necessarily as 
measured by TSS or turbidity, but the level of bacterial occlusion.  Since trickling filter effluent is 
present at the Rapid City WRF, it was recommended that a collimated beam test be conducted in 
this evaluation to arrive at an approximate design dose. In our evaluation and discussions with the 
equipment supplier, this had not been conducted for this installation.  It was recommended that 
this be conducted as an additional task in the evaluation, to determine if the UV disinfection 
equipment can function as desired.  The results of this testing are summarized later in this section 
and in Section 8 of the report. 

Abnormally high UV intensities measured by the online sensors and recorded by the data loggers 
at the WRF indicate that the actual transmittance can be significantly greater than the design, 
which would not be expected for this type of effluent. It is recommended that the sensors be 
calibrated and field verified. It is also recommended that field transmittance be measured and 
possibly install an on-line transmittance monitor.  This will depend upon what the final 
recommendations are for the UV system and the disinfection process. 

In addition to the algae growth reduction with the covers recommended, measures to keep the 
algae from coating the UV quartz sleeves will enhance the UV system performance. Providing a 
spare baffle plate which captures significant amounts is recommended, such that a plate can be in 
place at all times, even when one is taken out for cleaning. Verifying the effectiveness of the 
automated sleeve wiping system and keeping it in good working order will reduce algae and 
solids attachment to the sleeves which would block the UV rays. 

Total suspended solids (TSS) are measured daily from composite samples collected over a 24-
hour period.  These composite samples do not account for peaks in the TSS that occur in the 
system.  Such peaks impact the effectiveness of the UV system since they shield some of the 
microorganisms from the UV rays. Periodic TSS levels could be significantly higher at times 